’*l

m

( smmc;w1l}
SPORTS

MANUAL
ED))))))00)0DNONMNMNNMMIMMIMMNMIMIIINMND

SEGA

amusements international



/ SONIC
-)))))))))))))))))))))))))))))Xg—-rmmxs"°"Ts

Table of Contents

| .Product CheCK-lISt .......cceiiiiiiiiiiiiiiiiieeee e 3
Lo PANS LIST. .. 4

2. Half-Assembly type parts lISt ... 5
[1.Product SPECIfICALIONS .......ceiiiiiiiiiiiiiiii ittt 6
[ Introduction of Product APPEAIaNCE ...........ccevvviiiiiiiiiiiiiiiiiieieeeeee e 6
IV.Assembly and diSassembIy ............ooovviiiiiiiiiiiiiii 7
1. Assembly and disassembly for Disassembly type ...........ccccooeeeiiiiinnnnnn. 7

2. Assembly and disassembly for Half-Assembly type.......ccccccovvviviiinnnnn. 17

3. [SET-UP Position & MaintenancCe) ........oooeuviiieiiiieeiiiiieiiiieeeeeeeeeeeennns 25

V. Introduction of Product APPEAraNCE ..........ccoevviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeee e 25
L.LINK AJUSIMENT ... 26
[Cable INK SET-UP] ..o 26

[Link main board adjustment] .......ccccocvveeeeiiiiiice e 27

2. AAJUSTMENT .o 28

[ SET-UP 1] SET-UP the coin entry price for each game.................. 28
[SET-UP 2] Additional ticketS...........cvvvuieiiiiiieiieeeeeeee e, 29
[SET-UP 3] Multiple of tiCKEtS ....ccevveeeiiiiiiiiiiieiieee e 29
[SET-UP 4] Game Time SET-UP .......coooeeiiiiiiiiiiieeee e 31
[SET-UP 5] Basket motor AUTO tESt....uueiiiiiiiiiiieieeeeeeeeeeeeeevn, 31

[ SET-UP 6] Ball holder motor AUTO teSt.....ccvuuieeieevieieeeeeeeeeeenn 31

[ SET-UP 7] Reset the top score 250 or keep the record.................. 32
[SET-UP 8) SET-UP DEMO music (ONOr OFF ) ...cooovvvvieeieiiinn. 32
[SET-UP 9] Difficulty SEtUP ..eeeeieeeiiiee e 32

3. HOW O Clear MEMOIY ......ooovviiiiiiiiiiiiiiiiieieeeeeeeeeeeee et 33
I B o ] 1] 0T T =2 ST 33
o3\ PSRRI 34
B.EITOr COUC.....coiiiiiiiiiiiei 35
VEHOW 10 PIAY ... 36
1.There are total 4 StagesS .......coooeeeeeiiieeeeee 36

2.2 play types available ...........cccccciii 36
VILSCrew and NUE HIST.......oooiiiiiiiiiiieee e 37
VI WITES LAYOUL ...ttt 38
IX.EXPENAEA VIEW.....ccoiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeee ettt 42



mﬁﬁ%«(«(«««(((((((((((_

Precautions

First, we would like to thank you for choosing our product. We hope you will read the
manual before use to maintain user safety and ensure proper operation of the product. In this
manual you will find product features, precautions and some simple troubleshooting methods.
Please keep this manual in case of future problems or accidents.

© After assembly, please check to ensure wires are in the proper
3 Noticex positions.

© After set up is completed, you can plug in and turn on the machine.

© Turn off the machine before moving to prevent damage.

| .Product Check-list

Before using the product, please ensure the product content is correct. If anything is
missing please contact us. Please also ensure all attached parts are included.

NO Items Specification Total quantity
1 Chassis items Packing 1 unit
2 Basketball Sonic No.5 Basketball 10 unit
3 Key(702) Maintenance door 1 pc
4 Key(436) Cash box 1pc
5 AC cable line 1 unit
6 Operation manual A4 1 set




SONIC
-)))))))))))))))))))))))))))))

1.Parts list
1A Sensor for basket 1B Basket kits 2A Basket board | 2BR Back right net
(WO-RNPW?2) stander kit

<

P

bridge(short) x2

2E Front net stander
bridge(long) x2

2BL Back left net | 2C Front net stander 3A Front right net 3B Front left net
stander kit stander kit stander kit

A

4A Base holder BF

4B Base holder FB

4C Base holder FF

e

—

4E Base holder FF
(Bottom)

5A Wooden board
Atype

5B Ball holder kit

5C Ball guide kits

6A Ball net holder kit

94
L7777 44
42 60077
frr
IIIIIIIII’;;:’I 7

6B Main part

Basketball

6E Rubber pad x2

Wiring cover plate x2




mﬂ%««««(««((((((((((_

2. Half-Assembly type parts list

Main frame 4B Base holder FB

4C Base holder FF

—

Top cover

5B Ball holder kit

._ \-j;f; e

87y

— =\

5C Ball guide kits 6A Ball net holder kit 6B Main part

Metal Shelf (optional) Basketball Wiring cover plate

[




SONIC
-)))))))))))))))))))))))))))))

I1.Product Specifications Position direction
Back

Machine Dimensions : W1030xD2500xTop cover H2643mm

Weight : 260 kg / 558.4 Ibs (Accessories not Included )
(Top cover 6.6kg, Metal Shelf 3.4kg, Lower Side Net 4.2kgx4)

Voltage : AC110V~120V/AC220V~240V(50/60Hz) Use Electrical
plug display as a glide Located behind the machine.

Power Consumption : 200W

Fuse : 3A

Token size : @22mm~27mm

. Front
I11. Introduction of Product Appearance
[Front [Top]) [Base]
—— Top cover(optional) ] :
/"“ Iy ; ; P m—
Basket board I — {i— Running display board —
oo | 2 Digital display board LED ~ fssessss f !
Basketkit .}
=% L 3Digital display board LED B fe——y
S J Py . fl holder kit! - 3
COII’] LED dISp|ay - e = B . 1
Metal Shelf { ) u,in i i i
(optional) - {TETTTTTTRRREEE] , R
| ) +— Ticket dispenser
IC Board | = - Coin selector
Power »  — | . . . 7 : : i
Test » Audit L Ticket container (inside) - k ——»j
Fuse | @9 Cash box(inside) T e
b j— Speaker
>5ac [ Side]
/0 control Board gﬁ_j ’ Board cover i
1 |t Basket cover dll:5555% ge
I Box cover I \
= _ ; B % ] Main part
. i ' |
=1 AC Cable line :
1| Electrical plug display [
I
W T
o T T T



m‘:ﬂ%«(«(«(««((((((((((_

IV.Assembly and disassembly

1. Assembly and disassembly for Disassembly type

Step1:
Screw [ 1B Basket kits)] on the basket board front.

Assembly parts

1A Sensor for basket

1B Basket kits
2A Basket board

screw(M5x15)x6
nut(M5)x6




,, SONIC
-)))))))))))))))))))))))))))))&\Q/\--mms"""Ts

Step 2:
1. Screw [2BR - 2BL Back left & right net stander kits] on basket board left and right.
2. Screw [2C Front net stander bridge(short)] on Back left & Right net stander Kkits.

Assembly parts
2A Basket board
2BR Back right net stander kit
2BL Back left net stander kit
2C  Front net stander
bridge(short)

Insert position

y screw (M8x70)x4

nut (M8)x4

screw (M6x48)x2
nut (M6)x2




mﬂﬁﬁﬁ%««(«««««««««—

Step 3:
Assemble [ 3A - 3B Front right & left net stander kit] on basket board left and right,
connect with screw & fixed it as drawing.

Insert position

Assembly parts

3A Front right net stander kit
3B Front left net stander kit

screw (M8x70)x4
nut (M8)x4

2 i

M it

I i NS >

I it O
A N—

p

W




/ SONIC
-)))))))))))))))))))))))))))))&\Q/\-—mms'"’"Ts

Step 4:

Screw the [ BB ~ BF ~ FB ~ FF Base holders & Front net stander bridge(short) ] step
by step as drawing.

‘/l\\
I o *

screw (M6x48)x6
nut (M6)x6

10

2C

2E

4A
4B
4C
4D
4E

Assembly parts

Front net stander
bridge(short)
Front net stander
bridge(long) x2
Base holder BF
Base holder FB
Base holder FF
Base holder BB

Base holder FF
(Bottom)

screw (M6x48)x9
nut (M6)x9
washer(M6.5x13.5)x9

screw (M6x26)x2
nut (M6)x2



m@%«(«(«(««((((((((((_

Step 5:

Screw the [ 5A Wooden base Atype ~ 5B Ball holder kit ~ 5C Ball guide kits ] step by step

as drawing.

~\ 6E Rubber pad

&Vooden base A type

6E Rubber pad

A\

E Ball holder kit

Ball guide kits

Assembly parts

5A Wooden board A type

5B Ball holder kit
5C Ball guide kits
6E Rubber pad

x6

screw (M6x26)

N

—

X

—~

N o

™

X 0o

P

~

(o N

o )

— S X 2

Kp] (6M|.v\

m =22

X UM%

6% n c =
X =
)(
© 5
G
5
c =2

11



SONIC

-)))))))))))))))))))))))))))))&\ et

Step 6:
Connect the connectors on both sides, and pull the connectors of the bottom of side LED
into main case.

12



m&g‘g&%«(«(«(««((((((((((_

Step 7:
1. Screw [6A Ball net holder kit] .

2. Screw [6B Main part] -~ [Metal Shelf (optional)] .

N

net holder kit

______
——————

______

\/
7\
.

NTAAA\

Y

@
JA
.‘7....;.'.'...........11

A

o0

\
7

CR
/4N

7
A\

(X

1
7
\

(K )

A
IA

@

K

\Y/
oK

/
i

i

screw (M8x90)x4
nut(M8)x4
sleeve(d15%43)x4

Vi

/7N

_/

7

UI7 77777 7777777777777
U777 7777777777777 777)

74

I~/
>/
7/

ULII LI Il
ULII I I I I I I 71 7
YLLL LIl
ULLLLL LIl
UIII I 77777777 77777777
UL I 777777777 7777777
(LI 777 )7
[ 7777777777777 777777

\
A

’

UITTI 7777777777777 77
YILLII I 777777777
UITI I I 7 7777777

screw (M8x16)x4
nut (M8)x4
washer(M10x20)x4

-

Assembly parts :

6A Ball net holder kit
6B Main part
Metal Shelf (optional)

S N\ Metal Shelf (optional)

Hexagonal Phillips
screw with 2
Washers included 2
on each side.
Tighten the screws
through the metal
shelf against the side
panel until the shelf
cannot be easily

13



SONIC
-)))))))))))))))))))))))))))))

Step 8:

1.Fix the 3 main cords as the following drawing.

2.Run the IC board plug and the ball holder kit plug located underneath the front of
the ball net holder, through the hole in back of the main part.

3.Now connect plugs as shown in drawing.

Main crd/s \§

Ball holder kit plug

\
¢

s ’\
p OO/
p, /‘\\
)

Open main box
base a cover

14



mﬁ[@%««««(«««««««—

Step 9:

Combine the connectors with the harness on main board.

Step 10 :

Top cover(optional)

Assembly parts

<
X
—~
[e0]
™
X
Ip]
=
=
=
(O]
st
(@]
n

<t
X
—~
L0
=
—
=
>
c

Screw [ Top cover(optional) ] step by step as drawing.

15



SONIC

/A W . . . . W W W W W

1 AN NN NN NN AN &
[ NN A AN AN AN
W/"”""""”"
NN NN NN N AN N AN\

AN N NN N N A N A NN N NN
N AR W W N W W W W
WAV VAV V. W W VA WA W WA

Connect the connectors of top cover and side LED.

Step 11:

7=
/=
&\

-)))))))))))))))))))))))))))))&\& s

Step 12:

(q\|
X
()
e
o
0w o
5 5
S
> O
o O
£ £
? 2
()]
<

16

<t
X
—~
[qV}
—
X
<
=
-
=
()
—
(@]
(%2]

Cover the harness exposed and gap by wiring cover plate.



mﬁg‘g&%«(«(«(««((((((((((_

Assembly type

2. Assembly and disassembly for Half-
Step 1:

°to the position as drawing picture . connect with

Turn the left and right frame180
screw & fixed it as drawing.

<t
X
—~
o
N~
X
(e}
=
-
=
(O]
e
O
(2]

<
X
—~
[e]
=
=
—
>S5
c

17



SONIC

e IO NIIIIIINIIIIIIIIIIIIIII Nt

Step 2:
Screw the base frame FB and base frame FF as drawing picture

Assembly parts

4B Base holder FB
4C Base holder FF

screw (M6x48)x2
nut (M6)x2

A Y S SR SR (R A .

screw (M6x26)x2
nut (M6)x2

\

AN T
/‘




m&g‘g&%«(«(«(««((((((((((_

Step 3:

Screw the 5B Ball holder kit and 5C Ball guide kits as drawing picture.

Assembly parts

5B Ball holder kit
5C Ball guide kits

Ball holder kit

Ball guide kits

N screw (M6x26)x12
nut (M6)x12
washer(M6.5x13.5)x12



SONIC

-)))))))))))))))))))))))))))))&\ et

Step 4:
Connect the connectors on both sides, and pull the connectors of the bottom of side LED
into main case.

20



Step 5:
1. Screw [6A Ball net holder kit]) .

2. Screw [6B Main part] -~ [Metal Shelf (optional)] .

Y A

7

UI7 77777 7777777777777

/""""""""""I/

I~/
7

UIIT 7777 777777777777
UL I I I 7777777777777

N 0
: AR
A \ &
> S KRG
s TS 7 SR
© TN NS g
™ 74 9o W}
\ @N\/V\‘s; .
A ZeYe el
DU Se e e
LSO @ 8N
screw (M8x90)x4 \,%g%«.. N
nut(M8)x4 S 'agiig..
\\!!
sleeve(J15x43)x4 F
@.
screw (M8x16)x4
nut (M8)x4
washer(M10x20)x4

6

21

/=

EfETEISQEEQ%%(((((((((((((((((((((((Clllll

Assembly parts :

6A Ball net holder kit
6B Main part
Metal Shelf (optional)

Hexagonal Phillips
screw with 2
Washers included 2
on each side.
Tighten the screws
through the metal
shelf against the side
panel until the shelf
cannot be easily




SONIC
-)))))))))))))))))))))))))))))

Step 6:

1.Fix the 3 main cords as the following drawing.

2.Run the IC board plug and the ball holder kit plug located underneath the front of
the ball net holder, through the hole in back of the main part.

3.Now connect plugs as shown in drawing.

Ball holder kit

Main cords

Open main box
base a cover

22



mﬁ[@%««««(«««««««—

Step 7:

Combine the connectors with the harness on main board.

Step 8:

Top cover(optional)

Assembly parts

screw (M5x38)x4

Screw [ Top cover(optional)] step by step as drawing.
Nut(M5)x4

23



SONIC

e . A
J
N N . . . . . . W . W W

1 A D NN AN AN NN &
A A A AN N NN\ N
W/"""”“”"”
A A AN A W W W WA
AN A A AN N NN AN NN NN

WA A A A NN A NN NN

O N N N N N A A NN A D

Connect the connectors of top cover and side LED.

Step9:

i
.~
&\

-)))))))))))))))))))))))))))))&\& s

Step 10:

(q\|
X
()
e
o
0w o
5 5
S
> O
o O
£ £
? 2
()]
<

Cover the harness exposed and gap by wiring cover plate.

<t
X
—~
AN
—
X
<
=
~
=
()
—
(&)
(%3]

24



mﬁg‘g&%«(«(«(««((((((((((_

3. [SET-UP Position & maintenance])

Fix position after assembly
1.Hoist the machine from the hoist
point.

|

socm(20”)| |||
" Il i

2.Keep at least 50cm(20”) space
from the back for maintenance
and to avoid over heating.

0

0

Attention:
©The power must be turned off before any movements.
©Check the power rate before use AC110V~120V/AC220V~240V,

Check Electrical plug display as a glide.

V. Introduction of Product Appearance

Main Control Part is inside the cash door.

- IC board includes [ povicr I
= power,fuse,audit and test @) O OFF
| functions VOLUME L AuDIT | !
[V ] ON
Please see [1 Link [ Acxov |
adjustment] for IC board —] : : @
function. — ol =

25



/ SONIC
-)))))))))))))))))))))))))))))

1.Link adjustment

[Cable link SET-UP]
The link set-up must follow DIP-SW-SEP-UP NO.1~15 machines.
Intermittent allowed, but repeat.
A . Link up to 15 machines
B . Only one main frame is needed.
C . Any game could be used as the main frame.

Link Plug connect The link machines must
stand side by side
The main part back view

Link Plug connect

i | il ! j
81T 81T 8
8|18 8]0 8
TROO9 (i7" A o
Link DIPSW Link DIPSW Link DIPSW
sub-board PC Board sub—boardj PC Board sub-board PC Board
I} 1l | 1l Il 1l

S W T 13 R IR R 7 g S I
: o ‘ . | z o |
A . | e | meE 5

o | § ? - @ || i | W | ; i
A i i A | ! : = | H
0| o || o i

>2-aNnz-annj«

) o 119 ) T

_ Link sub-board ) )
Link PC board The link machines must

stand side by side
The main part front view

P.S. If two link machines-2 PCB are connected, the main control one DIP-SW must be set
as OFF OFF OFF ON.

26



m@%«(«(«(««((((((((((_

[Link main board adjustment}

Multi-function button :

1.Press and turn on the power, for " TEST  function.
g 2.In Standby mold L] is" SERVICE function, Press once means

TEST one coin, but No record.
3.In audit mold & is TRESET , function.

4.In ticket dispenser error mode, press Oisr Key out | function.

Link DIP-SW adjustment :

SwW4 SW3 SW2 SW1

OFF OFF OFF OFF Single mode
OFF OFF OFF ON link 1 Unit
OFF OFF ON OFF link 2 Unit
OFF OFF ON ON link 3 Unit
OFF ON OFF OFF link 4  Unit
OFF ON OFF ON link 5 Unit
OFF ON ON OFF link 6 Unit
OFF ON ON ON link 7 Unit
ON OFF OFF OFF link 8 Unit
ON OFF OFF ON link 9 Unit
ON OFF ON OFF link 10 Unit
ON OFF ON ON link 11 Unit
ON ON OFF OFF link 12 Unit
ON ON OFF ON link 13 Unit
ON ON ON OFF link 14 Unit
ON ON ON ON link |15 Unit

Single mode starting display :

XXXXXX — Displays Company logo

I',l ,l' /\\/ /\\/ —» Program type(CXX type)

— Single mode(switch all DIP-SW off)

27



,, SONIC
-)))))))))))))))))))))))))))))&\Q/\--mms"""Ts

Link mode starting display :

LINE-TEST

XX || LXX | — Program type(CXX type)

L Link mode station NO,(XX=1-15)

ATTENTION

When turn on the main control machine, the other
machines will link as set situation.

2.Adjustment

| LINE-TEST | after done the test can enter the set up.
Press ﬂ AN and turn on the power, release the key after hear the sound.

[SET-UP 1] SET-UP the coin entry price for each game

Free play

| 0—COIN |<«—Alternately—»| 1-PLAY |

/ 0 ! _ U

Press ﬂ TEST then release

| 1-COIN |« Alternately—»| 1-PLAY |

! ! ! !

Press ﬂ TEST then release

| 2—-COIN |« Alternately—| 1-PLAY |

! c ! c

Press ﬂ TEST then release

| 3-COIN |« Alternately—| 1-PLAY |

! 3 !

28

Ly




mﬁﬁ%«(«(«(««((((((((((_

Press E TEST then release

[4-COIN | Alternately—»[ 1-PLAY |

1

__7 L u ;l . L __U

Press |:| AN o1 then release to enter SET-UP 2

[ SET-UP 2] Additional tickets

MIN-OUT
0 ticket dispensed after every
o c _ _ 0 game is ended
Press E UNE (o, release _
Each time game over
- E — — 7 Release 1 additional tickets
Press E TEST then release
5 Each time game over
S c S — Release 2 additional tickets
Press ﬂ TEST then release
E 3 Each time game over
== == == Release 3 additional tickets

Press E AN for 1 second then release to enter SET-UP 3

[ SET-UP 3] Multiple of tickets

TICKET
No ticket, game play only
- 3 - - B SET-UP 2 is ineffective.
Press E TEST then release
3 2 2 points : 1 ticket
Press E TEST then release
3 3 3 points : 1 ticket
Press E TEST then release
- - 5 points : 1 ticket
3 o _ 5

29



' SONIC
-)))))))))))))))))))))))))))))&\g—-mms"""Ts

Press |:| TEST then release

o 3 o . 10 10 points : 1 ticket
Press E then release

3 __1_24a 20 points : 1 ticket
Press E then release

- 3 - — 30 30 points : 1 ticket

Press E TEST then release

__3 S _40 40 points : 1 ticket
Press ﬂ then release

- o 50 50 points : 1 ticket
Press E then release

- 3 - _ 50 60 points : 1 ticket
Press E then release

__ 3 o 14 70 points : 1 ticket
Press E then release

- L _ 80 80 points : 1 ticket

Press E TEST then release

3 an 90 points : 1 ticket
- _ _au
Press E UNE (o, release

3 100 100 points : 1 ticket

The explanation :

If the operator sets the game for 3__ 10 and the game is giving out tickets the
player will receive 1 ticket for every 10 points scored . If the operator sets the game
for3__ 20 the player will get 1 ticket for every 20 points scored and so on.

For additional (0-3) tickets enter SET-UP 2

Press |:| AN 1o 1 second then release to enter SET-UP 4

30



m@%«(«(«(««((((((((((_

[SET-UP 4] Game Time SET-UP

GAME - TIME
I 1 O P -
_ Yl _55
_ Y60

Stage 1:
Stage 2 :
Stage 3 :
Stage 4 :

Stage 1:
Stage 2 :
Stage 3 :
Stage 4 :

Stage 1:
Stage 2 :
Stage 3 :
Stage 4 :

50 seconds
40 seconds
30 seconds
20 seconds

55 seconds
45 seconds
35 seconds
25 seconds

60 seconds
50 seconds
40 seconds
30 seconds

Press |:| AN for 1 second then release to enter SET-UP 5

[ SET-UP 5) Basket motor AUTO test

STE-MOT-1

__5

Press E TEST then release-Start basketball motor AUTO test

(Warning alarm will start after 5 seconds, if there is an error)

Press E AN for 1 second then release to enter SET-UP 6

[ SET-UP 6] Ball holder motor AUTO test

STE-MOT-2

o9

Press E TEST then release-Start ball holder motor AUTO test

(Warning alarm will start after 5 seconds, if there is an error)

Press |:| AN o1 1 second then release to enter SET-UP 7

31



( SONIC
—)))))))))))))))))))))))))))))Xa\-mms""'"s

[SET-UP 7] Reset the top score 250 or keep the record

XXXXXX | >Displays Company logo

-

-

Press E TEST then release
XXXXXX | > Displays Company logo

Reset the top score to 250

1 | Keep the record

<

Press E AN then release to enter SET-UP 8

[SET-UP 8] SET-UP DEMO music (ON or OFF)

XXXXXX | > Displays Company logo

[u] 7
I

DEMO music OFF

Press ﬂ USNE (hen release
XXXXXX | > Displays Company logo

[u] 7
o I

Press E NN then release to enter SET-UP 9

DEMO music ON

[ SET-UP 9] Difficulty Set Up

Link PCB DIS SWITCH First stage pass points 40
SW1=OFF SW2=0ON Second stage pass points 150
XXXXXX Third stage pass points 250

g !

32



m@%«(«(«(««((((((((((_

Press ﬂ TEST then release

Link PCB DIS SWITCH First stage pass points 30
SW1=ON  SW2=OFF Second stage pass points 120
XXXXXX Third stage pass points 250

Lu:.

-
c

Press E TEST then release

Link PCB DIS SWITCH First stage pass points 20

SW1=OFF SW2=OFF Second stage pass points 100

XXXXXX Third stage pass points 250

g 3

% Turn off the power after setting and turn on the power agin. Each

machine has to do so.

3. How to clear memory

1. Power off machine

2. Hold 'Service & Audit' buttons and power on
3. All displays will show '000'

4. Power cycle the machine

4.LED Lighting Test

Testing :
1. Press E IBNE -\ turn on the power in the same time to enter LED testing

mode. Release the test button until is displayed "1” on the LED.
2.Check if the LED is displayed correctly.
3.When testing is finished you will enter into the standby function.

([ , | LED test function display :
[ XXXXXXXX ] LED displays Company logo, from right to left.

’ 999 99” 999‘ LED display” 723456783 ,color test change from
- "red ;- "green ; then "orange | .

53 +_Coin LED display " 123455789, ,colortest "red | .

4.After AUTO test is finished, it will enter into standby function.

33



( SONIC
—)))))))))))))))))))))))))))))Xa\-mms""'"s

5.AUDIT

Press E LN cnter into audit system in standby function only.
Press |:| AN then release, enter into [audit 1)

Record total received

| COUNT-IN |
TEX || XX || XXX

Coins up to 999999 same as counter,
counter reset is not allowed.

Press |:| AN then release, enter into [audit 2)

| COUNT - OUT |

\/
N

A

vV VvV
N

N

\Y4
N

\Y4

/
N

\
N

Record total dispensed tickets
Tickets up to 999999 same as counter,
no counter reset is not allowed.

Press |:| LS| then release, enter into [audit 3)
| SHIFT-IN |

3

\/

L X

VvV Vv
NN

\Y4
N

VvV Vv
NN

Record total received
Coins up to 999999,
counter reset is allowed.

Press |:| LN then release, enter into [audit 4)

| SHIFT - OUT
FCX || XX || XXX

Record total dispensed tickets

up to 999999,
counter reset is allowed.

Press E AUDIT_JorNs| release, return back to audit function [ The end]

XXXXXX

- Displays Company logo

5

5

s« Press |:| LM then release, enter into standby function.

% Press E NS 1o, release, return back to [audit 3] function. And reset the
[audit 3] and [audit4]) .

34



mﬂﬁﬁﬁ%««««««(«««««—

6.Error code

Every time machine is turned on it will do the AUTO test for 7 function points,
Before entering into standby function.
The Error specification as below,

Warning alarm action

Left coin selector is disconnected
Left coin selector didn’t turn in to NC
Left coin selector error

[Error1) | COIN-1 |

Warning alarm action

[Error2] | COIN-2 | Right coin selector is disconnected
Right coin selector didn’t turn in to NC
Right coin selector error

Warning alarm action
Basket motor power is disconnected

[Error3] | SET-MOT-—1 | Basket SENSOR-NO
Basket is out of position

Warning alarm action

[Error4] | SET-MOT —2 | Ball holder motor power is disconnected
Ball holder SENSOR-NO

Ball holder is out of position

Warning alarm action
Ticket dispenser is disconnected
[Error5] | TICKET | Ticket dispenser adjustment error No tickets

Press E TEST for clean tickets.

Warning alarm action

[Error 6] ‘ COUNT - IN ‘ Coin counter is disconnected
Coin counter error

Warning alarm action
Ticket counter is disconnected
Ticket counter tickets

[Error7] | COUNT-OUT |

35



,, SONIC
-)))))))))))))))))))))))))))))&\Q/\--mms"""Ts

VI.How to play

1.There are total 4 Stages

A.Stage 1 : Proceed to Stage 2,when the total scores are over 40/30/20 in the end.
B.Stage 2 : Proceed to Stage 3,when the total scores are over 150/120/100 in the end.
C.Stage 3 : Proceed to Stage 4,when the total scores are over 250 in the end.
D.Stage 4 : Final challenge, the last game will be finished when the time is terminated.

2.2 play types available

A.1P play : DIP-SW set to 1P play.
B. Team play : DIP-SW set to link mode, up to 15 machines can be linked.
Press Team play, display link countdown time, any other machine

can be linked together during the countdown. In Team play, up to
15 machines can be linked.

36



mﬁg‘g&%«(«(«(««((((((((((_

VI11.Screw and Nut list

. e Total .
NO. picture Specification quantity Position
1 screw (M5x15) 6 Knock down machine Step 1

Knock down machine Step 10

screw (M5x38) 4
Semi-assemble machine Step 8

17 Knock down machine Step 2.4

screw (M6x48)
12 Semi-assemble machine Step 2

20 Knock down machine Step 4.5
screw (M6x26)

14 Semi-assemble machine Step 2.3

Knock down machine Step 7

screw(M8x16) 4
Semi-assemble machine Step 5

Knock down machine Step 2.3

screw (M8x70
( ) Semi-assemble machine Step 1

Knock down machine Step 7

screw(M8x90) 4
Semi-assemble machine Step 5

16 Knock down machine Step 3.7
nut(M8)

12 Semi-assemble machine Step 1.5

37 Knock down machine Step 2.4.5

nut (M6)
16 Semi-assemble machine Step 2.3

10 Knock down machine Step 1.10

10 nut (M5)

4 Semi-assemble machine Step 8

Knock down machine Step 7

11 sleeve (@15x43) 4

Semi-assemble machine Step 5

eee\KtRRK

Knock down machine Step 7

12 washer(M10x20) 4
Semi-assemble machine Step 5
24 Knock down machine Step 5.7
13 washer (M6.5x13.5)
12 Semi-assemble machine Step 3.5
14 Hexagonal Phillips screw 4 Knock down machine Step 7
with 2 Washers Semi-assemble machine Step 5
Knock down machine Step 12
15 screw(M4x12) 4

Semi-assemble machine Step 10

37



wc Ty | TOP COVERLED |
= | 130602001 1007/22AWG 130602001 1007/22AWG |
m “ m | — — 7] J30602001 _1007/22AWG: - e 1] J30602001 _1007/22AWG [———
a I = 14 = [ EER s - EER EER !

oE [k Wi flo W 2} TR il :
o P ! 02 X254 K] < 2 s gmm‘% 2 XH2.5 4P 25 4P 2 XH2.5 4P ?mm\% ﬂm&&n 57 XHeS5 4P !
s ! H O N H O N s 'H O N H O N H O N1 H O N H O N H O N H O N H O n !
0" ” AM-BK-4LED 8 AM-BK-4LED AM-BK-4LED AM-BK-4LED AM-BK-4LED ”

| [— 130602001 1007/22AWG 130602001 1007/22AWG |

” [s“‘_ i e ﬁ ; - 130602001 S:N.ﬁw»smv ”

| % i 2] 1 A T 2 i I

| ._m\xmnu.% 31 XH25_4P (12 X25_4P J1 K25 4P 2 XH2.5_4P ,.QNM.% ._M\LN 5.4p J1 XH25_4P !

[ © n H O N H O N H O N H O N H O N o n H O N [

I AM-BK-4LED AM-BK-4LED AM-BK-4LED AM-BK-4LED !

” o s 130602001 1007/22AWG ”

| |

| |

i

JCAO0L

W
mmw ©)

e || 910 mm
= || Wiase o

RUNNING DISPLAY BOARD

38

JCA020 -
N ~ et ] e, O 5
~ JCA020 11— P P %
) -— i S, S00006 00008
==y <P~
) V ) | WBas e X”¢ ”»m /90000000
oN R | Vs LA LX XL XL LL .M.#
\I a e AM-BK-B © AM-BK-A °
N o
| S 130602001 %
) o NH2.54 12P @
) L. JL001A
—
) U JLOOSA
E JLO02A
P =
) m 3-DIGITAL DISPLAY BOARD(LEFT) 2-DIGITAL DISPLAY BOARD 3-DIGITAL DISPLAY BOARD(RIGHT)
) < © o o © o ©
\l r E F b1
Py S = == ==
oy o + = =
- E 5 E i E o
N - == == E 2
) u 1DC SOCKET 34PIN IDC SOCKET_34PIN. 1DC SOCKET_34PIN
- © 3IN-RG- [©) © 3IN-RG- © O 3IN-RG- ©)
) 0 © JLO0SA
y 0 . SENSOR MO OP}
® B @) ) @) )
) u SENSOR FORJBASKET  SENSOR FOR
k ICA016 SQSNNERQ u s JCA017  1007/22AWG - - 8 WDESSN»ED um
s a JCA016 SQSNNERM M”_ . JCA017  1007/22AWG . e 1007/22AWG 1 1007/22AWG Joou: AWG
(«P] B £L/1x3p ELp/ixse ELp/ixap FLR/1X3P
) r JCA0Z0 .
) o= QO WP
MOTOR FOR BALL HOLDE|
W c sensor MO mw ONM% OLDER
5 E
.« 0N A4 o
o hwr2-5674610
L - . e - =
r JCA020 o ¢ 100718AWG I ”
) | i | |
A TO | B MAIN PCBOARD JB(D TYPE37P) |
| A FILTER(AC125-250V/3A/50H2) OUT | !
|



Sonic Basketball Wire diagram (EU) For 220V  2/2

WM«(«(«(««((((((((((_

! | |
! | TO |
” > AM-BK-B3 J10(VH/3.96/3P) | w AM-BK-B3 J5(D TYPE 37P) |

i | |
! | |
! | |

1007/22AWG

JLO15A

SINGLE PUSH LINK PUSH
BUTTON BUTTON
— O
[ LINK SIGNAL OUT
LINK SIGNAL OUT 1030 1007HBAWG AM-BK-D O
= ==
vieraxzr
LINK PC BOARD LINK SUB PC BOARD 10228
IG) IG)
O @) O ©
Mizse 12p LINE- JCA008
o3| SW1 U2
f= e
m = §v@u_w_uH, 3 i JCA010 1007/22AWG
= = 5
g = i.sm_“H MAIN PC BOARD _@ ,D
SwW2 qu © a1 2 33 T @
= " z - Vosiwe  Nesie  Neeseiop e /
=t © fBse o ] - s w2 wiass. & ;
\Eg Rass op Hm 8 o5 r e ®
AM-BK-E EW4 COIN SELECTOR TICKET DISPENCER
\u JLO18A 1007/22AWG - xer—H—Q SW1 46 3
LINK SUB-PCBO =1 =
) =
Qo | 418
(mm] () .
LINE- == R
. woch| Mase o
<§mm.-wvH "4,” | u12 u13 uls
O O w15 ==
A= . = = OO0
N Ve ~ Wios ep — = -
©) © OF—© m M o
il A JPAO03  VRL
| Jo26A 1007/22AWG =[G Eﬂ_ﬁ :”ﬁru_ %E
Fosesp
JCAD23 1007/18AWG
)
oo o O O @% O
@) = AM-BK-C51 — —
JCA025 1007/18AWG ]| i
- JCA024_100718AWG . ||
L e 1 !
SPEAKER BOX i3 H !
= 5 . . bz |
i Ll @ ,
£ _H_“rznﬁ._m_m_ n—n—n—n e o= 1y FIXED PLACE | FIX ON
AU g7 TOTAL TOTAL ~ 0\ POWER ASSENBLINGPARTS
\\\\\\\\ N _QuT - _TEETE SWITCH. R g
- ” I
i
| | PS:PEELS5mmIN JCAOOL
RESERVE FOR
WELDING JCA006  1007/18AWG
FIXED PLACE,, FIX ON
o OOTOAWG ) oy | RS ER ! POWER CABLE
Virsixze viR/1x2 . N JCAO04 . JCA00S >
== -. oA 1007/18AWG
e 10D71BAWG vipr2xze Vir/2xze vipraxze ViR/2xze T FLTER
110V—AC15V*2 (AC125-250V/3A/50-60Hz)
- d@w:w>$m5 - o07AsAw - ¢ 3 )
1 ==

TRANSFORMER
(AC110V—AC15V*2)

39



SONIC
SPORTS
BASKETBALL

&

iagram (US) For 110V

Sonic Basketball Wire d

MVod SV1dSTa
TVLI9Id-¢

¥e001l

(vod Av1dsId
WII9IG-2

QEV0d AVTdSIq
TVLIOI0-¢

V20010

s FI¥ NTH 0

gTonr

3l L8T

YHO1[

(pasog

800 IJANKDD

pIROL
0/1 ‘ea-¥a-iv)
LI 0L DARKD

¥oL01L .

(V0T RYTdSTA ONTNNDY

NIde*e/Th

Tdb/96 /1A | ]
=] 7
o o o
ol i eam
Y0d 2d 40S ANIT
V0d 3d ANIT

RN, | T-ya-wy

KTel/96 °¢/HA

| | KI49/96 °€/HA

Y9200

LT/ V82, N

Ye001L

NLLC 3L 1

JHONBASIA 1ANITL

LTIV 404

LTISVE 304 d0SNIS

| N1dF/96 °6/HA

A28
q

K296 ¢/ [T}
o
Ty vsoe-ny

A

of

N1d9/96 '6/HA

AST BRHOASHAIL

{t 7

(50

|

NId}/HA

1vL

d0SNIS

KTdE=E/TE

v

81010

b

d
fzdlall

[

100 110l
N V101

_)))))))))))))))))))))))))))))g\

40




mﬂ%««««(««((((((((((_

I ) ¥ @ |

INDOY-3AIS LHOTY-(ANTE)LHOM dI¥LS g rzoums

= 1 0 [ -1 O 0O B=0X

WOOT WOOT

D8-NZ0-dNS 8-AZO-HWS IND09T-3AIS LHOMH-(ANTQ)LHOIT dI¥LS  5g-rzo-ams a-azo-ums

=Dk O 0 O 2100 O O Al eyt

WOOT WD002
p— IND00T-43IA0D dOL-(ANTE)LHOIT dIY1S
Xk [ (] [ 1] 0O [ —

I INDOV-3AIS 1431-ANT19)LHOIT dIMLS  gazoums og-nzodms |

5 0 0 OO0 0O 0O =B

WOOT WOOT
=== [ 0O O -0 0O O B=C)s
WOOT WO002

; 3| 3
G g | S
> zl &= wl |12 q
. : BE el e M Y = S .= .
2 =lw |
= - 5 QR[22 EER5E5E
o > 5
Z g ‘_|c
o o
< ugJo‘—cvamuor\ooc\uJ< g'
o a|
(®
] ad & DDE_ B
7 o W
{ )&
- > ~ 5 11
g 8 & & -kN pood ]
d||| 3 3 s > 5
2| 2 I 3 o2 tn i
= 4 5
& y EU
L o @ 4 < L
[V
K Q>
Z - wn ©
Mraar 9 St
199 T —
K <
® o T | > < < U
TrEa | Z I
a - -
(a <
L S _ § L
n i
o oQ
[T =%
3 Co
Em
O 2z
Q. S=
T S L3 T

41



,, SONIC
-)))))))))))))))))))))))))))))&\Q/\--mms"""Ts

I X.Expended view

Y G
= — =
Il g
L 0
e
—
WS | S
Item Name Part Number Quantity
1 Basket acrylic board (SEGA#2) 1121-13801202 1
2 Wooden basket board (SEGA) 2246-13800501 1
3 Main wooden board(SEGA) 1134-13801701 1
4 I/O control board (SEGA) 2213-13800101 1
5 Running display board (SEGA) 2212-13800201 1
6 3 Digital display board (SEGA) 2212-13800401 2
7 2 Digital display board (SEGA) 2212-13800301 1

42



mgﬁ:%g(«(«(«««(((((((((((_

ﬁa\\f

i

|

Item Name Part Number | Quantity
1 |Frame for main wooden board fix use (SEGA) | 1134-13850411 1
2 |Board cover (SEGA) 1134-13850561 1
3 |Basket cover (SEGA) 1134-13850571 1
4  |Box cover (SEGA) 1134-13850581 1

43



' SONIC
-)))))))))))))))))))))))))))))&\g—-mms"""Ts

Item Name Part Number Quantity
1 |Wooden board for basket unit fix 1134-13801101 1
use(SEGA)
2 Bearing (SEGA) 1151-13800301 9
3 |Bearing (6002ZZ2)(SEGA) 1243-13800101 9
4 |Sensor 1.1 (SEGA) 2213-13800301 1
5 Sliding railway for sensor(SEGA) 1134-13802901 1
6 Bearing D-Type for Basket(SEGA) 1151-13800101 1
7  |Sliding railway for basket(SEGA) 1134-13801601 2
8 Bearing cover(SEGA) 1132-13802601 2
9 Basket motor holder(SEGA) 1132-13801101 1
10 |Basket holder(SEGA) 1132-13801431 1
11 |Basket left holder(SEGA) 1132-13802701 1
12 |Basket right holder(SEGA) 1132-13802801 1
13 |Connecting rod for basket unit(SEGA) 1134-13801001 1
14 |Gear motor (KGB-215-8130B1)(SEGA) 0912-00001061 1
15 |Basket position board(SEGA) 1134-13803001 1

44




mﬁgg‘%«(«(«(««((((((((((_

Item Name Part Number Quantity
1 |Basket net kit(SEGA) 1134-13800741 1
2 |3M reflection sticker(SEGA) 1032-13800941 1
3 |Sensor for basket (WO-RNPW2) (SEGA) | 0955-13800001 2
4  |Basket sensor railway(SEGA) 1134-13807141 1
5 |Bearing (SEGA) 1151-13800301 2
6 |Bearing (6002Z2Z)(SEGA) 1243-13800101 2
7 |Holder for basket sensor(SEGA) 1132-13801331 1
8 [Sonic No.5 Basketball 1064-00000011 10

45



' SONIC
-)))))))))))))))))))))))))))))&\g—-mms"""Ts

Item Name Part Number Quantity
1 Hole type cover (SEGA) 1134-13850601 1
2 Link PCB(ROHS) 2215-13800101 1
3 Main box base (SEGA) 1134-13850631 1
4 The door of speaker(SEGA) 1134-13850611 1
5 Main part (SEGA) 1134-13850591 1
6 Main part acrylic board (SEGA#2) 1121-13801102 1
7 1P play push button (SEGA) 2243-13800301 1
8 Single main IC board (SEGA) (AM-BK-C3) | 2111-13800201 1
9 Team play push button (SEGA) 2243-13800401 1
10  [Transformer 220V/110V 2A(SEGA) 0923-10000191 1
11  [Transformer 110V/15V 3A*2(SEGA) 0923-10000181 1
12 [Transformer 110V/15V 3A*2(SEGA) 0923-10000181 1
13 |The knob for wooden box(SEGA) 1119-00000001 1
14 Base for transformer fixed use (SEGA) 1134-13850651 1
15 |Castor(SEGA) 1155-00010111 4

3 in 1 door (SEGA for one coin mech) 2239-13800601 1
16 3 in 1 door (SEGA for dual coin mech) 2239-13800701 1
17  |Ventilation duct of speaker box (SEGA) 1294-00000202 1
18 |Speaker (SEGA) 0931-10000015 1
19 |Speaker box (SEGA) 2246-13800401 1
20 |Cover for IC board (SEGA) 1134-13850641 1
21 |COIN display board(AM-BK-D1) 2212-13800101 1
22  |Link Sub IC Board (SEGA) (AM-BK-E1) 2215-13800201 2

46




mgﬁ%«(«(«(««((((((((((_

For One Coin Mech

Name

ltem Part Number  |Quantity
1 Coin selector (SEGA)-SR3 1219-10000105 1
2 Coin Door with Hinge (SEGA for one coin | 1634-03003001 1
mech)
3 Variable resistor 10K 3P(SEGA) 0106-00001001 1
4 Counter (SEGA) 0922-00001081 2
5 Audit push button (Red) (SEGA) 0944-00000091 2
6 Ship-Type switch(SEGA) 0944-00000141 1
7 Socket for counter (SEGA) 1134-13850621 1
8 Filter YGO3T5 (3A)(SEGA) 0924-00000101 1
9 Fuse R3-11 20mm(SEGA) 0974-00001001 1
10 Ticket control board(SEGA) 2213-13100201 1
11 Ticket container(SEGA) 1134-19300051 1
12 Ticket dispenser(SEGA) 0918-00001011 1
13 Frame of 3 in 1 (SEGA) 1634-03002901 1
14 Ticket door with hinge (SEGA) 1634-03002701 1
15 Cash box door with hinge (SEGA) 1634-03002801 1
16  |Cash box (SEGA) 1134-19300081 1
17 Coin Drop Plastic 1134-05000101 1
18 Coin track (one coin mech) 2263-03004002 1

47




,, SONIC
-)))))))))))))))))))))))))))))&\‘g-—mms""'"s
C? ®e® O

For Dual Coin Mech

Name Part Number |Quantity
1 Coin selector (SEGA)-TW400 1291-10000041 2
2 Coin Door with Hinge (SEGA for Dual 1634-03002301 1
coin mech)
3 Variable resistor 10K 3P(SEGA) 0106-00001001 1
4 Counter (SEGA) 0922-00001081 2
5 Audit push button (Red) (SEGA) 0944-00000091 2
6 Ship-Type switch(SEGA) 0944-00000141 1
7 Socket for counter (SEGA) 1134-13850621 1
8 Filter YGO3T5 (3A)(SEGA) 0924-00000101 1
9 Fuse R3-11 20mm(SEGA) 0974-00001001 1
10 [Ticket control board(SEGA) 2213-13100201 1
11  [Ticket container(SEGA) 1134-19300051 1
12  [Ticket dispenser(SEGA) 2331-51400101 1
13 |Frame of 3in 1 (SEGA) 1634-03002901 1
14-1 [Ticket mech plate 1134-13806002 1
14-2 |DBA door 1634-03001001 1
14-3 |DBA cable 0610-13806302 1
15 |Cash box door with hinge (SEGA) 1634-03002801 1
16 |Cash box (SEGA) 1134-19300081 1
17 |Coin Drop Plastic 1134-05000101 2
18 |Coin track (dual coin mech) 2263-03003302 1

48




mﬁﬁ%«(«(«(««((((((((((_

Item Name Part Number Quantity
1 |Wooden board B-type (SEGA) 2246-13802101 1
2 Base of ball holder unit (SEGA) 1134-13850671 1
3 |Ball holder kit (SEGA) 1134-13850681 1
4  |Hinge for ball holder (650*46.6)(SEGA) 1134-13803301 1
5 |Gear Motor KGB-215-6130B1(SEGA) 0912-00001061 1
6  |Motor Frisked for ball holder kit(SEGA) 1134-13850661 1
7 Bearing D-Type for ball holder(SEGA) 1151-13800201 1
8 Ball holder bearing(SEGA) 1134-13804201 1
9 |Arm of ball holder(SEGA) 1134-13802501 1
10 |SENSOR 1.1 (SEGA) 2213-13800301 1
11 |Bearing LF-1040(SEGA) 1243-13800301 2
12 |Bracket for ball holder sensor fixed 1132-13803001 1

use(SEGA)
13 |Ball Holder Unit Cover (SEGA) 1134-1385751 1

49




' SONIC
-)))))))))))))))))))))))))))))&\g—-mms"""Ts

Top arch led
A
Item Name Part Number | Quantity
1 |Top arch acrylic 1
2 Fixed plate of top LED(blue) 1132-13802702 1
3 Fixed plate of top cover acrylic 2
4  |Screw M4x15L (nickel-plating) with washer 4
5 |5050 LED strip 1000x100mm(blue) 1123-00004301 1
Upper-side arch LED
Item Name | Part Number Quantity
1 Upper side arch LED acrylic 1121-13804001 1
2 Right-upper side fixed plate (blue) 1132-13806101 1
3 Left-upper side fixed plate (blue) 1132-13805901 1
4  |Acrylic fixed plate 1132-13805801 2
5 |Up acrylic fixed plate(blue) 1132-13806301 2
6 |Screw M3x10L(nickel-plating) 4
7  |5050 LED strip 400*10mm(blue) 1123-00003901 1

50



mgﬁ:%g(«(«(«««(((((((((((_

Lower-side LED

Item Name Part Number Quantity
1 Lower side LED acrylic 1121-13804101 1
2 |Right-lower side fixed plate (blue) 1132-13806201 1
3 Left-lower side fixed plate (blue) 1132-13806001 1
4 |Acrylic fixed plate 1132-13805801 2
5 |Baffle (blue) 1132-13805701 1
6 |Up acrylic fixed plate(blue) 1132-13806301 1
7  |Screw M3x10L(nickel-plating) 4
8 |5050 LED strip 1600x10mm(blue) 1123-00004001 1

51



SONIC
SPORTS

|
.)“
BBBBBBBBBB -/

SEGA

amusements intemational



